
3/7/2019

1

Beyond the Textbook:
Disinfecting Water and Wastewater 

in Extreme Conditions
Disinfection and Public Health Committee Webcast

Thursday, March 7, 2019
1:00 – 3:00 PM ET

1

2



3/7/2019

2

How to Participate Today 

• Audio Modes

• Listen using Mic & 
Speakers

• Or, select “Use 
Telephone” and dial the 
conference (please 
remember long distance 
phone charges apply).

• Submit your questions using 
the Questions pane.

• A recording will be available
for replay shortly after this
webcast.

Rasha Maal-Bared, PhD
Senior Microbiologist, EPCOR Water Services 

Introduction:
• Disinfection and public health
• Why focus on extreme conditions?
• Case studies:

• Maintenance of Plant Operations (MOPO)
• Extreme weather conditions – Flooding
• Wildfires

Today's Webcast Moderator

3

4



3/7/2019

3

Speakers
Maintenance of Plant Operations 

Joshua Goldman-Torres, PhD, PE 
Environmental Engineer, CDM Smith

• Maintenance of plant operations during a 
peracetic acid system installation in the Houston 
area

Scott Schaefer, PE
Wastewater Practice leader, AE2S

• Temporary Construction Disinfection in Montana
o Harve WWTP - UV retrofit design
o Livingston WRF - Peracetic acid and UV

Extreme Weather & Flooding

Brady Skaggs, PhD
Quality Program Director, Lake Pontchartrain Basin 
Foundation
Disinfection challenges in centralized and decentralized 
wastewater treatment systems

• New Orleans WWTP after Hurricane Katrina
• Decentralized secondary aeration systems after the 

2016 Louisiana floods

Sidney Bomer
Public Works & Engineering Operations Manager, Houston 
Public Works, City of Houston

• Bringing Houston WWTP back online after Hurricane 
Harvey: disinfection challenges

Speakers

5

6



3/7/2019

4

Speakers

Wildfires

Monica B. Emelko, PhD, PE 
Associate Professor, Civil and Environmental 
Engineering & Director of Water Science, Technology & 
Policy, University of Waterloo

• Wildfire threats to public health

Maintenance of 
Plant Operations 
During A Peracetic 
Acid System 
Installation

Joshua Goldman-Torres, 
PhD, PE
CDM Smith

7

8



3/7/2019

5

Houston Area Wastewater 
Treatment Facility

• What is MOPO?
• Facility Background
• Existing System
• New Peracetic Acid 

Disinfection System
• Installation Plan
• Conclusions

Maintenance 
Of Plant 
Operations

MOPO

Must maintain disinfection 
during construction

Bypass 
pumping

Temporary 
systems

Detailed 
planning

Disinfection of water and 
wastewater is critical to 

public health and the 
environment.

9

10



3/7/2019

6

Facility 
Background
• Regional facility

• Houston Area

• Receives mostly industrial 
wastewater
 Mainly petrochemical
 Some municipal

• Max Daily Flow – 43 MGD

• Activated Sludge

• Two treatment trains
 West twice hydraulic 

capacity of each

Permit

11

12



3/7/2019

7

Existing 
Disinfection 

System • Temporary 
chlorination/dechlorination
installed in 2012

• No existing disinfection basin

• Chlorine was dosed into secondary 
clarifiers

Existing Disinfection System
MH-7A/BMH-28

13

14



3/7/2019

8

New PAA Disinfection System

MH-7A/B

MH-28

MH-7C
84” HDPE

Construction Sequencing Plan 

• Construct PAA disinfection tank and chemical storage 
areas
 flume, instrumentation, feed piping
 PAA, SBS

• Modify MH-28, MH-7C (no-tie ins)

• Install 84” conveyance piping

• Install temporary bypass pumping for discharge

• 7 days allowed for tie-in of MH-7B/C and MH-28

15

16



3/7/2019

9

Construct PAA Tank
and Chemical 
Storage Areas

Modify MH-28
and MH-7C

17

18



3/7/2019

10

Modify MH-28
and MH-7C

Install New 84” Piping

19

20



3/7/2019

11

Install New 84” Piping

Install Bypass Pumping

21

22



3/7/2019

12

Construction 
Challenges

Modification of 
concrete outfall 
structure
• 40’ wall to separate 

flow and to direct 
effluent to discharge 
body

Large scale bypass 
pumping

Construction 
Plan

Year long construction 
planning effort

Weekly coordination 
meetings client, 
construction team, 
subcontractors, CDM Smith

Periodic meetings with PAA 
vendor (provided packaged 
feed/storage equipment)

23

24



3/7/2019

13

Conclusions
Close coordination 
between all parties 
required to meet 
construction deadlines 
and regulatory 
compliance

Identify critical design 
and construction 
elements early

DISINFECTION DURING 
CONSTRUCTION

for UV Retrofit Design

Scott Schaefer, PE
Harve WWTF, Montana

25

26



3/7/2019

14

TRC COMPLIANCE

• TRC limit of 0.12 mg/L down to: 
• 30-day 0.01 mg/L
• Max Day 0.02 mg/L

• Chlorination/Dechlorination Controls

UV DISINFECTION

• Industrial Dye in the wastewater

• 3 month UVT monitoring  

• Multiple UV lamp configurations: 
horizontal and diagonal lamps

Condition Flow, MGD UVT

Peak Hour 4.9 55%

Max Month 2.4 50%

Annual 
Average

1.8 50%

Minimum 0.5 47%

27

28



3/7/2019

15

UV CONSTRUCTION PHASING

• Series Chlorine Contact Basin

• Can use about half of existing CCB

• Temporary Chlorination / 

Dechlorination

• Addendum: UV Pilot Skid

HAVRE

29

30



3/7/2019

16

31

32



3/7/2019

17

33

34



3/7/2019

18

35

36



3/7/2019

19

TEMPORARY CONSTRUCTION
DISINFECTION

with Peracetic Acid & UV

Scott Schaefer, PE
Livingston WRF, Montana

CONSTRUCTION SEQUENCING

• Repurposed Existing 
Chlorine Contact Basin 
(CCB) for new UV 
Channel & Facility 
(6.8MGD peak).

• Summer Effluent Limits 
(Apr 1 – Oct 31):
• 126 CFU/100 mL

• Existing UV Performance 
w/out CCB:
• 5280 CFU/100mL (+/-)

37

38



3/7/2019

20

OXIDATION POTENTIAL

PAA:
REGULATORY APPROVAL REQUIRED

39

40



3/7/2019

21

DISINFECTION RESULTS

BEFORE:
5280 CFU/100 mL

AFTER:
7 CFU/100mL

ECONOMICS

41

42



3/7/2019

22

43

44



3/7/2019

23

Lake Pontchartrain Basin Foundation
Brady Skaggs, Ph.D., MSPH

Hurricane Katrina & 2016 
Floods

WEF Disinfection & Public Health 
Committee

Brady Skaggs, Ph.D., MSPH
Warren Bankston, Ph.D.

45

46



3/7/2019

24

Two Different Flooding Events
• 2005 • 2016

Photo courtesy of Kenny Bellau Photo courtesy of Ashley Wolff

New Orleans East Bank WWTP

47

48



3/7/2019

25

New Orleans East Bank WWTP

East Bank Treatment Plant
• Completed in 1963, upgraded in 1980 to 122 MGD design capacity

• 240 MGD peak flow

• Serves the entire East bank of New Orleans

• Headworks, influent channel, oxygen production plant, oxygen 
reactors, final clarifiers, effluent channel, effluent pumping 
station, chlorine disinfection, belt presses, and fluid bed 
incineration

49

50



3/7/2019

26

Hurricane Katrina

Photo courtesy of Warren Bankston, Ph.D. 

Hurricane Katrina

Photo courtesy of Warren Bankston, Ph.D. 

51

52



3/7/2019

27

Hurricane Katrina
• After 30 days: Plant 

was dewatered 

• After 45 days: 
Facility was 
receiving 30 MGD 

• After 95 days: 
Secondary treatment 
was restored 

• Chlorination

Photo courtesy of Warren Bankston, Ph.D. 

Hurricane Katrina: Aftermath
• Over 80% of the City of New Orleans was 

inundated.

• Treatment plant with railcar-delivered chlorine 
tank was inundated.

• Alternative disinfectants were assessed, ideal 
disinfectant would: 
 Allow for reuse
 Be generated onsite, of less toxic or non-toxic 

feedstocks
 Could withstand future severe weather events

53

54



3/7/2019

28

Oxidation 
(Deactivation) Disinfection

Flocculation Coagulation

Hurricane Katrina: Alternate Disinfection

Fe

�

O

O

O
����

����

Oxidation 
(Deactivation) Disinfection

Flocculation Coagulation

Hurricane Katrina: Alternate Disinfection

����

����

55

56



3/7/2019

29

Disinfection Benefits: 
Mutation Frequency

• 5-FOA Plates • YPD Plates

Disinfection Benefits: 
Single Stranded DNA Breaks

A																										B																								C																					D																						E																					F					 M

A – Negative Control Buffer 

B – Positive Control 1% H2O2

C – Treatment Chlorine

D – Treatment 2 ppm Ferrate

E – Treatment 6ppm Ferrate

F – Treatment 20ppm Ferrate

57

58



3/7/2019

30

Disinfection Benefits: 
Scanning Electron Microscopy

Control Chlorine

Disinfection Benefits: 
Scanning Electron Microscopy

Ferrate, 2 ppm Ferrate, 20 ppm

59

60



3/7/2019

31

Hurricane Katrina: Alternate Disinfection 
• Disinfection

Meet Criteria

Minimize DBP 
Formation

Re-Use 
Potential 

• Deactivation

Lowered 
Hormonal 
Activity

Reduced 
Environmental 

Impact

On-site 
Generation

Louisiana Floods of 2016
• Rapid urbanization in Parishes adjacent to New Orleans and 

Baton Rouge post-Hurricane Katrina

• Much of Southeast Louisiana is not connected to regional or 
community wastewater systems. 
 2 of every 3 homes in St. Tammany Parish are un-sewered

• Septic tanks are not utilized, because the soil conditions are 
not conducive to drainage. 

• Aerated treatment units (ATUs) are used for onsite 
treatment of wastewater, for discharge to stormwater 
drainage ditches

61

62



3/7/2019

32

Louisiana Floods of 2016

Louisiana Floods of 2016
• 826 Homes 

Inspected
• 48.8% Initial 

Failure Rate
• 582 Re-Inspections 
• 1408 Total 

Inspections
• 82 Septic Systems
• 26 CDBG Grant 

Applications

63

64



3/7/2019

33

Louisiana Floods of 2016

Louisiana Floods of 2016:
Impact on Public Health?

• Untreated Wastewater
 St. Tammany Parish: 25K+ 
 Tangipahoa Parish: 20K+ 
 Livingston Parish: 15K+ 
 Ascension Parish: 15K+

• Usually lacking 
Disinfection
 Chlorine tabs

65

66



3/7/2019

34

Thank you

SAVEOURLAKE.ORG

Disinfection Challenges
A presentation by:
Mr. Sidney Bomer

P.W. Operations Manager

67

68



3/7/2019

35

City of Houston
Houston Water

Wastewater Operations

Hurricane Harvey rainfall

69

70



3/7/2019

36

71

72



3/7/2019

37

Airboat 
arrival

Contact Basin area – West District WWTP

73

74



3/7/2019

38

Turkey Creek WWTP

Elevated 
chemical tanks

Submerged truck

Chlorine Contact Basin

75

76



3/7/2019

39

Law enforcement for a chemical delivery

Chemical 
Bleach Pumps

77

78



3/7/2019

40

Portable 
generators

Elevated Motor 
Control Room

Bleach Pump 
Building

79

80



3/7/2019

41

Plant 
effluent

Disinfection 
chamber

Dr. Monica B. Emelko

81

82



3/7/2019

42

Water Disinfection 
in Extreme Conditions: 

Wildfire Threats to Public Health
Monica B. Emelko, Uldis Silins & Mike Stone

Wildfire concerns are increasing...

83

84



3/7/2019

43

Threats exacerbated by climate 
change...

Water quality deterioration can be 
expected after severe wildfire

Southern Rockies Watershed Project

85

86



3/7/2019

44

High quality sources are the most 
vulnerable to disturbance threats

Not all wildfires are the same…

2003 
Lost Creek

2016
Horse River

2014
Spreading Creek

2017
Thuja Ck. , Little Fort Complex, 

& Elephant Hill (B.C.)

2012
Milk River 

87

88



3/7/2019

45

Not all wildfires are the same…

Aspen Wildfire 2003, AZ
(D. Martin, USGS)

Lost Creek Wildfire
2004, AB
Southern Rockies
Watershed Project

Not all wildfires are the same…

Horse River Wildfire
2016, Fort McMurray, AB
Southern Rockies Watershed Project

89

90



3/7/2019

46

Not all wildfires are the same…

Horse River Wildfire
2016, Fort McMurray, AB

Possible “immediate” effects
• Depend on geologic setting, antecedent precipitation 

conditions, wildfire intensity, watershed area burned, etc.

• Erosion can be significant in some areas and may include 
potentially catastrophic debris flows.

Strontia Springs Reservoir (Denver, CO) after the Buffalo Creek Fire 1996 (J. Moody, USGS)

91

92



3/7/2019

47

Possible “immediate” effects
• Depend on geologic setting, antecedent precipitation 

conditions, wildfire intensity, watershed area burned, etc.

• Erosion can be significant in some areas and may include 
potentially catastrophic debris flows.

Colorado Buffalo Creek Fire 1996, flash flood 1997. (D. Martin, USGS)

Key water treatability impacts of 
wildfire…health implications?

Emelko et al. (2011) Water Research 45(2): 461-472

Groundwater and surface water threats are very different!

93

94



3/7/2019